
 Ibuprofen Denk 400
Film-coated tablet – oral use
Non-steroidal anti-inflammatory drug
Active substance:  Ibuprofen

Package leaflet: Information for the patient

Read all of this leaflet carefully before you start taking this medicine 
because it contains important information for you.

 – Keep this leaflet. You may need to read it again.

 – If you have any further questions, ask your doctor or pharmacist.

 – This medicine has been prescribed for you only. Do not pass it on to  
others. It may harm them, even if their signs of illness are the same as yours.

 – If you get any side effects, talk to your doctor or pharmacist. This 
includes any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet
1. What  Ibuprofen Denk 400 is and what it is used for
2. What you need to know before you take  Ibuprofen Denk 400
3. How to take  Ibuprofen Denk 400
4. Possible side effects
5. How to store  Ibuprofen Denk 400
6. Contents of the pack and other information

1.  What  Ibuprofen Denk 400 is and what it is used for
 Ibuprofen Denk 400 is an anti-inflammatory and analgesic drug (non-steroidal 
anti-inflammatory drug/anti-rheumatic drug “NSAID”).
It is indicated for symptomatic treatment of pain and inflammation in case of:
•  acute arthritis (including gout),
•  chronic arthritis, especially rheumatoid arthritis (chronic polyarthritis),
•  spondylitis ankylosans (Morbus Bechterew) and other inflammatory 

ailments of the spine,
•  irritations in case of degenerative joint and spinal ailments (arthrosis and 

spondylarthrosis),
•  soft tissue rheumatism,
•  painful swelling and inflammation after injury.
It is indicated for short-term symptomatic treatment of:
•  mild to moderate pain, e.g. head- and toothache, menstrual pain,
•  fever.

2.  What you need to know before you take  Ibuprofen 
Denk 400

Do not take  Ibuprofen Denk 400
•  if you are allergic to  ibuprofen or any of the other ingredients of this med-

icine (listed in section 6);
•  if you have a history of bronchospasm, asthma attacks, rhinitis, skin reac-

tions or sudden swelling related to treatment with acetylsalicylic acid or 
other non-steroidal anti-inflammatory agents;

•  in case of unexplained impaired haemopoiesis;
•  in case of active or previous history of recurrent gastric or duodenal ulcer-

ation (peptic ulcers) or bleeding (2 or more different episodes of proven 
ulceration or bleeding);

•  in case of previous history of gastrointestinal bleeding or perforation 
related to treatment with non-steroidal anti-rheumatic agents/anti-inflam-
matory drugs (NSAID);

•  in case of brain haemorrhage (cerebrovascular bleeding) or other active 
haemorrhaging;

•  in case of severe liver or renal impairment;
•  in case of severe heart failure;
•  in case of severe dehydration (e.g. caused by vomiting, diarrhoea or insuf-

ficient fluid intake)
•  during the third trimester of pregnancy;
•  in children and adolescents under 15 years of age.
Warnings and precautions
Talk to your doctor or pharmacist before taking  Ibuprofen Denk 400.
Adverse drug reactions may be minimised by using the lowest effective dose for 
the shortest duration necessary to control symptoms.
Gastrointestinal safety
Concurrent treatment with  Ibuprofen Denk  400 and other non-steroidal 
anti-inflammatory drugs, including so-called COX-2 inhibitors (cyclooxigenase-2 
inhibitors) should be avoided. 
Elderly patients:
The elderly have an increased frequency of adverse drug reactions in response 
to non-steroidal anti-inflammatory drugs, particularly gastrointestinal bleeding 
and perforation, which may be fatal. Close medical supervision is therefore 
required in elderly patients.
Gastrointestinal bleeding, ulceration and perforation:
Gastrointestinal bleeding, ulceration and perforation, which can be fatal, have 
been reported with all NSAIDs at any time during treatment, with or without 
warning symptoms or a previous history of serious gastrointestinal events.
The risk of gastrointestinal bleeding, ulceration or perforation is higher 
with increasing NSAID doses, in patients with a history of ulcer, particularly 
if complicated with haemorrhage or perforation (see section 2 “Do not take 
 Ibuprofen Denk 400”), as well as in the elderly. These patients should commence 
treatment on the lowest available dose.
For these patients as well as those requiring concomitant therapy with low-dose 
acetylsalicylic acid (ASA) or other medications that could increase the risk of 
gastrointestinal disorders, combination therapy with a drug such as misoprostol 
or a proton pump inhibitor should be considered to help protect the stomach 
lining.
If you have a history of gastrointestinal adverse reactions, particularly when 
elderly, you should report all unusual abdominal symptoms (especially gastro-
intestinal bleeding) particularly in the initial stages of treatment.
Caution is advised in patients receiving concomitant treatment with medi-
cations which could increase the risk of ulceration or bleeding, such as oral 
corticosteroids, anticoagulants such as warfarin, selective serotonin-reuptake 
inhibitors that are used in the treatment of depression among other things or 
antiplatelet agents such as acetylsalicylic acid (ASA).
The treatment should be discontinued if you suffer any gastrointestinal bleeding 
or ulceration while taking  Ibuprofen Denk 400.
Caution should be exercised when giving NSAIDs to patients with a history of 
gastrointestinal disease (ulcerative colitis, Crohn’s disease) as these conditions 
may be exacerbated (see section 4).
Cardiovascular effects
Anti-inflammatory/pain-killer medicines like  ibuprofen may be associated with 
a small increased risk of heart attack or stroke, particularly when used at high 
doses. Do not exceed the recommended dose or duration of treatment.
You should discuss your treatment with your doctor or pharmacist before taking 
 Ibuprofen Denk 400 if you:
•  have heart problems including heart failure, angina (chest pain), or if you 

have had a heart attack, bypass surgery, peripheral artery disease (poor 
circulation in the legs of feet due to narrow or blocked arteries), or any 
kind of stroke (including ‘mini-stroke’ or transient ischaemic attack “TIA”).

•  have high blood pressure, diabetes, high cholesterol, have a family history 
of heart disease or stroke, or if you are a smoker.

Skin reactions
There have been very rare reports, some of which were fatal, of serious skin 
reactions with redness and blistering, including exfoliative dermatitis, Ste-
vens-Johnson syndrome and toxic epidermal necrolysis/Lyell syndrome related 
to the use of NSAIDs (see section 4). Patients appear to be at highest risk for 
these reactions early in the course of therapy, as the reactions occurred during 
the first month of treatment in the majority of cases.  Ibuprofen Denk 400 should 
be discontinued at the first appearance of skin rash, mucosal lesions or any 
other signs of hypersensitivity, and a doctor should be consulted immediately.
The administration of ibuprofen should be avoided during chicken-pox 
(varicella infection).

Other information
 Ibuprofen Denk 400 should only be used in the following cases after careful 
consideration of the potential benefits and risks:
•  certain congenital disorders of hemopoiesis (e.g. acute intermittent 

porphyria);
•  certain autoimmune diseases (systemic lupus erythematosus and mixed 

connective tissue disease).
Close medical supervision is required in the following cases:
•  impaired renal or liver function;
•  dehydration;
•  right after major surgery;
•  allergies (e.g. skin reactions in response to other medications, asthma, hay 

fever), chronic rhinitis or chronic respiratory disease associated with airway 
restriction;

Severe acute hypersensitivity reactions (anaphylactic shock for example) have 
been observed in very rare cases. Treatment with ibuprofen must be discontin-
ued immediately at the first signs of a hypersensitivity reaction. A clinician must 
carry out the required symptomatic medical treatment.
 Ibuprofen, the active ingredient of  Ibuprofen Denk 400, may reversibly inhibit 
platelet function (thrombocyte aggregation). Patients with coagulation defects 
should therefore be monitored carefully.
Regular monitoring of liver and renal function as well as blood count is required 
during long-term treatment with  Ibuprofen Denk 400.
Your doctor or dentist should be questioned and/or informed if you are taking 
 Ibuprofen Denk 400 prior to undergoing surgery.
Prolonged use of painkillers may cause headaches which must not be treated 
with increased doses of the medication. Consult your doctor for advice if you 
suffer from frequent headaches despite taking  Ibuprofen Denk 400.
More generally, regular use of painkillers, particularly in combination with 
several analgesics, may lead to permanent kidney damage associated with the 
risk of renal failure (analgesic nephropathy).
NSAIDs can mask the symptoms of infection or fever.
Children and adolescents
There is a risk of renal impairment in dehydrated children and adolescents.
The use of  Ibuprofen Denk 400 is not recommended in children and adolescents 
under the age of 15 years, because of the high concentration of active ingredi-
ent. However, there are suitable dosage strengths and/or pharmaceutical forms 
available for this age group (see section 2 “Do not take  Ibuprofen Denk 400”).
Other medicines and  Ibuprofen Denk 400
Tell your doctor or pharmacist if you are taking/using, have recently taken/used 
or might take/use any other medicines, including medicines obtained without 
a prescription.
 Ibuprofen Denk 400 may affect or be affected by some other medicines. For 
example:
•  medicines that are anti-coagulants (i.e. thin blood/prevent clotting e.g. 

acetylsalicylic acid, warfarin, ticlopidine)
•  medicines that reduce high blood pressure (ACE inhibitors such as captopril, 

beta-blockers such as atenolol medicines, angiotensin-II receptor antago-
nists such as losartan

Some other medicines may also affect or be affected by the treatment of 
 Ibuprofen Denk 400. You should therefore always seek the advice of your doctor 
or pharmacist before you use  Ibuprofen Denk 400 with other medicines.
Concurrent treatment with  Ibuprofen Denk 400 and digoxin (drug to increase 
heart strength), phenytoin (antiepileptic drug) or lithium (drug used to treat 
mental and psychic disorders) can increase plasma levels of these drugs. 
Monitoring of lithium plasma levels is necessary. Monitoring of digoxin and 
phenytoin plasma levels is recommended.
 Ibuprofen may diminish the effect of diuretics and anti-hypertensive medica-
tions.
 Ibuprofen may diminish the effect of ACE inhibitors (medication used to treat 
weak heart and high blood pressure). Concomitant use may further increase 
the risk of renal impairment.
Concurrent treatment with  ibuprofen and potassium-sparing diuretics (certain 
type of diuretic) may increase plasma potassium levels.
Concomitant use of  ibuprofen and other anti-inflammatory agents or analgesics 
from the group of non-steroidal anti-inflammatory drugs or glucocorticoids 
enhance the risk of gastrointestinal ulceration or bleeding.
Antiplatelet agents and certain antidepressants (selective serotonin-reuptake 
inhibitors/SSRIs) may increase the risk of gastrointestinal ulceration.

The use of  ibuprofen within 24 hours prior to or after the administration of 
methotrexate may cause increased plasma methotrexate levels as well as an 
increase in its adverse drug reactions.
There is an increased risk of nephrotoxicity when ciclosporin (agent used to 
prevent transplant rejection but also used in the treatment of rheumatism) 
is administered concomitantly with certain non-steroidal anti-inflammatory 
agents. This effect cannot be ruled out for concurrent treatment with ciclosporin 
and ibuprofen. 
Drugs containing probenecid or sulfinpyrazone (agent used to treat gout) may 
delay excretion of ibuprofen. This may lead to an accumulation of  ibuprofen in 
the body and an increase in its adverse drug reactions.
NSAIDs may enhance the effect of anticoagulants, such as warfarin. Monitoring 
of coagulation status is recommended during concomitant treatment.
Clinical studies have demonstrated interactions between non-steroidal an-
ti-inflammatory agents and sulfonylureas (hypoglycaemic agent). Blood sugars 
should be monitored as a precautionary measure during concurrent treatment.
Tacrolimus: There is an increased risk of nephrotoxicity when both medications 
are given concomitantly.
Zidovudine: There is evidence of an increased risk of haemarthroses and 
haematoma in HIV positive haemophiliacs receiving concurrent treatment with 
zidovudine and  ibuprofen.
Antibiotics from the quinolone group: The risk of seizures may increase when 
both medicines are taken simultaneously.
CYP2C9-inhibitors, because simultaneous use of  ibuprofen and CYP2C9-inhib-
itors can increase exposure to  ibuprofen (a CYP2C9-substrate). A study with 
voriconazole and fluconazole (CYP2C9-inhibitors) demonstrated an increase of 
about 80-100% in exposure to S(+)- ibuprofen. A reduction in  ibuprofen dose 
should be considered if potent CYP2C9-inhibitors are used simultaneously, 
particularly when high doses of  ibuprofen are administered together with either 
voriconazole or fluconazole.
Ginkgo biloba (a herbal medicine) can increase the risk of bleeding associated 
with NSAID.
 Ibuprofen Denk 400 with alcohol
Since side effects caused by the active substance, especially side effects in the 
central nervous system and gastrointestinal tract, may be increased, you should 
not drink alcohol while using  ibuprofen, if possible.
Pregnancy, breast-feeding and fertility
If you are pregnant or breast-feeding, think you may be pregnant or are planning 
to have a baby, ask your doctor or pharmacist for advice before taking this 
medicine.
Pregnancy
If you discover you are pregnant when taking  Ibuprofen Denk 400 you should 
inform your doctor.  Ibuprofen should only be used during the first and second 
trimesters of pregnancy with the approval of your doctor.  Ibuprofen Denk 400 
is contraindicated during the final trimester of pregnancy due to the increased 
risk of complications for mother and child.
Breast-feeding
The active ingredient  ibuprofen and its breakdown products are excreted in very 
low concentrations in breast milk. As it is not known to affect breast-fed infants 
adversely, weaning is not generally necessary for short-term use. However, if 
prescribed for a longer period of time and/or at higher doses, early weaning 
should be considered.
Fertility
 Ibuprofen may make it more difficult for you to become pregnant. You should 
inform your doctor if you are planning to become pregnant or if you are 
experiencing difficulties getting pregnant.
Driving and using machines
When using  ibuprofen at higher doses, central nervous system disorders, such as 
tiredness or dizziness may occur. In individual cases, reactivity and the ability to 
drive and operate machinery may be affected. This applies in particular in com-
bination with alcohol. You are then unable to react promptly and adequately 
to unexpected or sudden events. Do not drive in that case. Do not use tools or 
operate machines. Do not work without a safe support.

3.  How to take  Ibuprofen Denk 400
Always take this medicine exactly as your doctor has told you. Check with your 
doctor or pharmacist if you are not sure.
The recommended dose is:

a) For alleviating pain and reducing fever
Adults and adolescents over the age of 15 (≥ 40 kg): 
400  mg of  ibuprofen is an effective individual dose. The total daily dose 
should not exceed 1200  mg, corresponding to 3 film-coated tablets per day. 
If you have taken the maximum single dose, wait at least 6 hours until the next dose.
Children and adolescents under the age of 15: 
 Ibuprofen Denk 400 is not suitable for children and adolescents under the age 
of 15, because of the high concentration of active ingredient.
b) For anti-rheumatic therapy
The dosage of  ibuprofen administered depends upon body weight and age.
The recommended dose range for adults and adolescents over the age of 15 is 
between 1200 mg and 2400 mg of  ibuprofen per day. The maximum single dose 
for adults should not exceed 800 mg of  ibuprofen.

Age Single dose:  
Number of  Ibuprofen 
Denk 400 film-coated tablets

Total daily dose*:  
Number of  Ibuprofen 
Denk 400 film-coated tablets

Adults 1-2
(corresponds to 400 mg – 
800 mg  ibuprofen)

3-6
(corresponds to 1200 mg – 
2400 mg  ibuprofen)Adolescents

15 years and older
1
(corresponds to 400 mg)

*If you have taken the maximum single dose, wait at least 6 hours until the next dose.

Children and adolescents under the age of 15:  Ibuprofen Denk  400 is not 
recommended for children and adolescents under the age of 15, because of the 
high concentration of active ingredient.
Long-term treatment with  Ibuprofen Denk 400 may be required for patients 
with rheumatic disease. The attending doctor will decide how long the 
treatment should take.
Adverse drug reactions may be minimised by using the lowest effective dose for 
the shortest duration necessary to control symptoms.

Type of administration 
Swallow  Ibuprofen Denk 400 whole with ample fluids and make sure not to take 
them on an empty stomach. If you have a sensitive stomach it is advisable to take 
 Ibuprofen Denk 400 with meals.

If you take more  Ibuprofen Denk 400 than you should
Always use  Ibuprofen Denk 400 exactly as instructed by your doctor or according 
to the dosage instructions given in the package leaflet. If you feel that the dose 
does not relieve your pain adequately, do not increase the dose yourself but 
talk to your doctor.
If you have taken more  Ibuprofen Denk 400 than you should, or if children have 
taken this medicine by accident always contact a doctor or nearest hospital to 
get an opinion of the risk and advice on action to be taken.
The symptoms can include nausea, stomach pain, vomiting (may be blood 
streaked), headache, ringing in the ears, confusion and shaky eye movement. 
Furthermore, bleeding in the gastrointestinal tract may occur. At high doses, 
drowsiness, chest pain, palpitations, loss of consciousness, convulsions (mainly 
in children), weakness and dizziness, blood in urine, impaired liver and kidney 
function, decreased breathing (respiratory depression), fall in blood pressure, 
purple discolouration of the skin and mucous membranes (cyanosis), cold body 
feeling, and breathing problems have been reported.
There is no specific remedy (antidote).

If you forget to take  Ibuprofen Denk 400
Do not take a double dose to make up for a forgotten dose. 
If you have any further questions on the use of this medicine, ask your doctor 
or pharmacist.

4.  Possible side effects
Like all medicines, this medicine can cause side effects, although not everybody 
gets them.

The frequencies of adverse drug reactions are ranked according to the following:
Very common: May affect more than 1 in 10 people
Common: May affect up to 1 in 10 people
Uncommon: May affect up to 1 in 100 people
Rare: May affect up to 1 in 1,000 people
Very rare: May affect up to 1 in 10,000 people
Not known: Frequency cannot be estimated from the available data

Possible side effects
Please note that the following side effects are mostly dose-dependent and may 
differ between individuals.
The most common adverse drug reactions affect the digestive tract.
Gastric/duodenal ulcers (peptic ulcers), perforation or bleeding, sometimes 
fatal, may occur, particularly in elderly patients (see section 2). Nausea, 
vomiting, diarrhoea, flatulence, constipation, indigestion, abdominal pain, 
melena, vomiting of blood, inflammation of the oral mucosa with ulcer 
formation (ulcerative stomatitis), exacerbation of colitis and Crohn’s disease 
(see section 2) have been reported after use. Gastritis is less common. The risk 
of gastrointestinal haemorrhaging in particular is dependent upon the dose 
range and duration of treatment.
Oedema, high blood pressure and heart failure have been reported in response 
to NSAID treatment.
Drugs such as  ibuprofen may be associated with a slightly increased risk of heart 
attacks (myocardial infarction) or strokes.
Infections and parasitic diseases
In very rare cases associated with the use of certain anti-inflammatory drugs 
(NSAID), a deterioration of inflammations caused by infections (e.g. develop-
ment of necrotic fasciitis) has been reported.
If signs of an infection (e.g. redness, swelling, hyperthermia, pain, fever) occur 
or worsen during treatment with  Ibuprofen Denk  400, a doctor should be 
consulted immediately.
In very rare cases, the use of  ibuprofen has been associated with the symptoms 
of inflammation of the meninges that is not caused by an infection (aseptic 
meningitis), such as severe headache, nausea, vomiting, fever, stiff neck or 
clouding of consciousness. Patients already suffering from certain autoimmune 
diseases, such as systemic lupus erythematosus or mixed connective tissue 
disorder appear to be at increased risk of developing this.
Blood and lymphatic system disorders
Very rare: Impaired haemopoiesis (anaemia, leukopenia, thrombocytopenia, 
pancytopenia, agranulocytosis). 
The first signs could be: fever, sore throat, superficial lesions in the mouth, 
influenza-like complaints, exhaustion, nose bleeding and dermatorrhagia.
If these symptoms occur, this medication is to be discontinued immediately and 
a doctor consulted. Self-medication with analgesics or antipyretics is strictly 
not advisable.
The blood count should be monitored regularly during long-term therapy.
Immune system disorders
Uncommon: Hypersensitivity reactions with rash and pruritis as well as asthma 
attacks (sometimes with drop in blood pressure).
If such symptoms occur, a doctor is to be informed immediately and  ibuprofen 
should not be taken again.
Very rare: Severe general hypersensitivity reactions that may manifest as: 
facial oedema, swelling of the tongue and larynx with narrowing of the 
respiratory tract, laboured breathing, palpitations, drop in blood pressure and 
life-threatening shock.
Immediate medical attention is required if any of these symptoms occur, and 
they may occur when the medication is used for the first time. The patient 
should be advised to contact a doctor in such a case and to stop taking  Ibuprofen 
Denk 400.
Psychiatric disorders
Very rare: Psychotic reactions, depression.
Nervous system disorders
Common: Central nervous system disorders, such as headache, dizziness, 
insomnia, excitability, irritability or fatigue.
Eye disorders
Uncommon: Impaired vision. If this symptom occurs, discontinue the medication 
and inform your doctor. 
Disorders of the ear and labyrinth
Very rare: Tinnitus, loss of hearing.

Cardiovascular system
Very rare: Palpitations, oedema, heart failure, heart attack.
Vascular disorders
Very rare: High blood pressure (arterial hypertension).
Gastrointestinal disorders
Very common: Gastrointestinal complaints, such as heartburn, abdominal pain, 
nausea, vomiting, flatulence, diarrhoea, constipation and slight gastrointestinal 
bleeding that can result in anaemia in exceptional cases.
Common: Gastric/duodenal ulceration (peptic ulcers), sometimes with bleeding 
and perforation, ulcerative stomatitis, exacerbation of ulcerative colitis or 
Crohn’s disease.
Uncommon: Gastritis
Very rare: Inflammation of the oesophagus (oesophagitis) and the pancreas 
(pancreatitis).
If you experience severe upper abdominal pain, vomiting of blood, blood in 
stool and/or black discolouration of the stool, you must stop taking  Ibuprofen 
Denk 400 immediately and inform your doctor.
Very rare: Formation of membrane-like stenoses in the small and large intestine 
(intestinal diaphragm-like strictures).
Hepatobiliary disorders
Very rare: Liver impairment, liver damage, particularly during long-term 
therapy, liver failure, acute inflammation of the liver (hepatitis).
The liver parameters should be monitored regularly during long-term treatment.
Skin and subcutaneous tissue disorders
Very rare: Serious skin reactions, such as rash with redness and blistering (e.g. 
Stevens-Johnson syndrome, toxic epidermal necrolysis/Lyell syndrome), hair 
loss (alopecia).
Not known: A severe skin reaction known as DRESS syndrome can occur. 
Symptoms of DRESS include: skin rash, fever, swelling of lymph nodes and an 
increase of eosinophils (a type of white blood cells).
In exceptional cases, severe skin infections and soft tissue complications may 
occur during chicken-pox (varicella infection).
Renal and urinary disorders
Uncommon: Increased fluid retention in the tissues with development of oede-
ma, particularly in patients suffering from high blood pressure or impaired renal 
function; nephrotic syndrome (oedema and severe proteinuria); inflammatory 
renal disease (interstitial nephritis) that may be associated with acute renal 
impairment.
Very rare: Renal tissue damage (papillary necrosis), hyperuricaemia.
Reduced urinary output, fluid retention in the body (oedema) as well as general 
malaise may signal kidney disease that can lead to kidney failure.
If the symptoms mentioned occur or get worse, stop taking  Ibuprofen Denk 400 
and contact your doctor immediately.
Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. This includes any 
possible side effects not listed in this leaflet.
By reporting side effects you can help provide more information on the safety 
of this medicine.

5.  How to store  Ibuprofen Denk 400
Keep this medicine out of the sight and reach of children.
Do not use this medicine after the expiry date, which is stated on the carton 
and blister strip after “Exp”. The expiry date refers to the last day of that month.
Shelf life: 48 months.
Store in a dry place below 30 °C.
Do not throw away any medicines via wastewater. Ask your pharmacist how 
to throw away medicines you no longer use. These measures will help protect 
the environment.

6.  Contents of the pack and other information
Pharmacodynamic properties
Pharmacotherapeutic group: Non-steroidal anti-inflammatory drug; propionic 
acid derivative ATC code: M01AE01
 Ibuprofen is a non-steroidal anti-inflammatory drug/anti-rheumatic agent that 
has demonstrated its efficacy by inhibition of prostaglandin synthesis in the usu-
al animal studies on inflammation. In humans  ibuprofen reduces inflammatory 
pain, swellings and fever. Furthermore,  ibuprofen reversibly inhibits ADP and 
collagen-induced platelet aggregation.

Pharmacokinetic properties
When taking orally,  ibuprofen is absorbed partly in the stomach and then 
completely in the small intestine. Following hepatic metabolism (hydroxylation, 
carboxylation), the pharmacologically ineffective metabolites are eliminated 
completely, primarily via the kidneys (90 %), but also in bile. The elimination 
half-life is 1.8–3.5 hours in healthy subjects as well as those with liver or renal 
impairment while plasma protein binding is about 99 %. Maximum plasma 
levels are reached 1–2 hours after oral ingestion of normal release  ibuprofen 
tablets.
What  Ibuprofen Denk 400 contains
The active substance is  ibuprofen.
Each film-coated tablet contains 400 mg  ibuprofen. The other ingredients are 
maize starch, potato starch, sodium starch glycolate (type A), pre-gelatinised 
starch, colloidal anhydrous silica, magnesium stearate, macrogol 6000, 
hypromellose, talc, titanium dioxide.
General classification for supply 
Medicinal product subject to medical prescription.
What  Ibuprofen Denk 400 looks like and contents of the pack
Oblong, smooth, white film-coated tablets with break line on both sides. 
 Ibuprofen Denk 400 is available in PVC/PVDC/aluminium blisters.
Pack size: 20 or 100 film-coated tablets.
Marketing Authorisation Holder and Manufacturer
DENK PHARMA GmbH & Co. KG
Prinzregentenstr. 79, 81675 München, Germany
Production site
Göllstr. 1, 84529 Tittmoning, Germany

This leaflet was last revised in 05/2019.
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 Ibuprofen Denk 400
Comprimé pelliculé – voie orale
Anti-inflammatoire non stéroïdien
Substance active : Ibuprofène

Notice : Information du patient

Veuillez lire attentivement cette notice avant de prendre ce médicament 
car elle contient des informations importantes pour vous.

 – Gardez cette notice. Vous pourriez avoir besoin de la relire.

 – Si vous avez d’autres questions, interrogez votre médecin ou votre 
pharmacien.

 – Ce médicament vous a été personnellement prescrit. Ne le donnez pas 
à d’autres personnes. Il pourrait leur être nocif, même si les signes de 
leur maladie sont identiques aux vôtres.

 – Si vous ressentez un quelconque effet indésirable, parlez-en à votre mé-
decin ou votre pharmacien. Ceci s’applique aussi à tout effet indésirable 
qui ne serait pas mentionné dans cette notice. Voir rubrique 4.

Que contient cette notice ?
1. Qu’est-ce que  Ibuprofen Denk 400 et dans quel cas est-il utilisé
2. Quelles sont les informations à connaître avant 

de prendre  Ibuprofen Denk 400
3. Comment prendre  Ibuprofen Denk 400
4. Quels sont les effets indésirables éventuels
5. Comment conserver  Ibuprofen Denk 400
6. Contenu de l’emballage et autres informations

1.  Qu’est-ce que  Ibuprofen Denk 400 et dans quel cas est-il 
utilisé

 Ibuprofen Denk  400 est un médicament anti-inflammatoire et analgésique 
(antiinflammatoire non stéroïdien (AINS) / agent antirhumatismal).
Il est indiqué dans le traitement symptomatique de la douleur et de l’inflamma-
tion dans les cas suivants :
•  arthrites aiguës (incluant la goutte) ;
•  arthrites chroniques, en particulier arthrites rhumatoïdes (polyarthrites 

chroniques) ;
•  spondylarthrite ankylosante (maladie de Bechterew) et autres rachialgies 

inflammatoires ;
•  poussées aiguës dans le cas d’arthralgies et rachialgies dégénératives 

(arthroses et spondylarthroses) ;
•  rhumatismes des tissus mous ;
•  tuméfactions douloureuses et inflammations post-traumatiques.
Il est indiqué dans le traitement symptomatique à court terme :
•  des douleurs légères à modérées, ex. maux de tête, douleurs dentaires, 

règles douloureuses ;
•  de la fièvre.

2.  Quelles sont les informations à connaître avant de prendre 
 Ibuprofen Denk 400

Ne prenez jamais  Ibuprofen Denk 400
•  si vous êtes allergique à l’ibuprofène ou à l’un des autres composants 

contenus dans ce médicament (mentionnés dans la rubrique 6) ;
•  si vous avez des antécédents de bronchospasme, crises d’asthme, rhinite, 

réactions cutanées ou gonflement soudain en relation avec un traitement 
par l’acide acétylsalicylique ou un autre anti-inflammatoire non stéroïdien ;

•  en cas de troubles inexpliqués de l’hématopoïèse ;
•  en cas d’épisodes récurrents d’un ulcère gastroduodénal (ulcère peptique) 

ou saignement digestif actifs ou anciens (2 ou plus différents épisodes 
d’ulcération ou de saignement prouvés) ;

•  en cas d’antécédents d’hémorragie gastro-intestinale ou de perforation en 
relation avec un traitement par un anti-inflammatoire non stéroïdien (AINS) 
/ agent antirhumatismal ;

•  en cas d’hémorragie cérébrovasculaire ou tout autre hémorragie active ;
•  en cas d’insuffisance rénale ou hépatique sévères ;
•  en cas d’insuffisance cardiaque sévère ;
•  en cas de déshydratation sévère (due par exemple à des vomissements, à 

une diarrhée ou à un apport en liquide insuffisant) ;
•  durant le dernier trimestre de la grossesse ;
•  chez les enfants et les adolescents en dessous de l’âge de 15 ans.
Avertissements et précautions
Adressez-vous à votre médecin ou pharmacien avant de prendre  Ibuprofen 
Denk 400.
Les effets indésirables peuvent être minimisés en utilisant la plus faible dose 
efficace pendant la durée la plus courte nécessaire au contrôle des symptômes.
Innocuité gastrique
Un traitement concomitant avec  Ibuprofen Denk 400 et un autre médicament 
anti-inflammatoire non stéroïdien, y compris ceux appelés les inhibiteurs de la 
COX-2 (inhibiteurs de la cyclooxygénase-2), devra être évité.
Patients âgés :
Les personnes âgées sont plus fréquemment assujetties aux effets indésirables 
provoqués par les médicaments anti-inflammatoires non stéroïdiens, particu-
lièrement les hémorragies et perforations gastro-intestinales qui peuvent être 
fatales. Une surveillance médicale étroite est donc nécessaire chez les patients 
âgés.

Hémorragies, ulcérations et perforations gastro-intestinales :
Des hémorragies, ulcérations et perforations gastro-intestinales, pouvant être 
fatales, ont été rapportées avec tous les AINS et à n’importe quel moment durant 
le traitement, avec ou sans symptômes d’alerte ou antécédents gastro-intesti-
naux sérieux.
Le risque d’hémorragies, ulcérations et perforations gastro-intestinales est plus 
important avec des doses élevées d’AINS et chez les patients avec des antécé-
dents d’ulcère en particulier compliqué par des hémorragies ou perforations 
(voir rubrique 2, « Ne prenez jamais  Ibuprofen Denk 400 »), ainsi que chez les 
personnes âgées. Ces patients doivent commencer le traitement par la plus 
faible posologie possible.
Chez ces patients aussi bien que chez ceux nécessitant un traitement concomi-
tant par l’acide acétylsalicylique (AAS) à faibles doses ou par d’autres médica-
ments susceptibles d’augmenter le risque de troubles gastro-intestinaux, une 
combinaison avec un agent protecteur tel que le misoprostol ou un inhibiteur 
de la pompe à protons doit être considérée afin d’aider à protéger la muqueuse 
gastrique.
Si vous avez des antécédents d’effets indésirables gastro-intestinaux, particu-
lièrement si vous êtes âgé, vous devez rapporter tout symptôme abdominal 
inhabituel (spécialement les saignements gastro-intestinaux) en particulier en 
début de traitement à votre médecin.
La prudence est préconisée chez les patients recevant un traitement concomi-
tant avec des médicaments susceptibles d’augmenter le risque d’ulcération ou 
de saignement, tels que les corticostéroïdes oraux, les anticoagulants comme la 
warfarine, les inhibiteurs sélectifs de la recapture de la sérotonine (utilisés dans 
le traitement de la dépression entre autres) ou les antiagrégants plaquettaires 
comme l’acide acétylsalicylique (AAS).
Le traitement devra être discontinué si vous souffrez d’un saignement gastro-in-
testinal ou d’une ulcération en prenant  Ibuprofen Denk 400.
La prudence est recommandée lors de l’administration d’AINS aux patients avec 
des antécédents de pathologies gastro-intestinales (colite ulcérative, maladie 
de Crohn) car leur état pourrait s’aggraver (voir rubrique 4).
Effets cardiovasculaires
Les médicaments anti-inflammatoires/antalgiques comme l’ibuprofène sont 
susceptibles d’être associés à un risque légèrement accru de crise cardiaque 
ou d’accident vasculaire cérébral, en particulier quand ils sont utilisés à doses 
élevées. Ne dépassez pas la dose ou la durée de traitement recommandée.
Discutez de votre traitement avec votre médecin ou votre pharmacien avant de 
prendre  Ibuprofen Denk 400 si vous :
•  avez des problèmes cardiaques dont une insuffisance cardiaque, de l’angine 

de poitrine (douleurs thoraciques) ou si vous avez eu une crise cardiaque, un 
pontage chirurgical, une artériopathie périphérique (mauvaise circulation 
dans les jambes ou les pieds due à des artères rétrécies ou bloquées) ou 
toute sorte d’accident vasculaire cérébral (y compris les « mini-AVC» ou 
accidents ischémiques transitoires [AIT]).

•  avez une tension artérielle élevée, du diabète, un cholestérol élevé, des 
antécédents familiaux de maladie cardiaque ou d’accident vasculaire 
cérébral, ou si vous êtes fumeur.

Réactions cutanées
Il y a eu de très rares cas rapportés, dont certains ont été mortels, de réactions 
cutanées sérieuses avec rougeurs et formation de cloques incluant dermatite 
exfoliative, syndrome de Stevens-Johnson et nécrolyse épidermique toxique/
syndrome de Lyell en association avec l’utilisation d’AINS (voir rubrique 4). Les 
patients semblent être plus exposés au risque de survenue de ces réactions en 
début de traitement, car elles surviennent durant le premier mois de traitement 
dans la majorité des cas.  Ibuprofen Denk 400 devra être arrêté dès l’apparition 
des premières éruptions cutanées, lésions muqueuses ou tout autre signe 
d’hypersensibilité, et un médecin devra être consulté immédiatement.
L’administration d’ibuprofène doit être évitée en présence d’une infection par 
le virus de la varicelle.
Autres informations
 Ibuprofen Denk 400 ne devra être utilisé dans les cas suivants qu’après sérieuse 
considération du rapport bénéfice/risque :
•  certains désordres congénitaux de l’hématopoïèse (p. ex. porphyrie inter-

mittente aiguë) ;
•  certaines maladies auto-immunes (lupus érythémateux disséminé et 

connectivites mixtes).
Une surveillance médicale étroite est requise dans les cas suivants :
•  insuffisance rénale ou hépatique ;

•  déshydratation ;
•  immédiatement après une intervention chirurgicale majeure ;
•  allergies (p. ex. réactions cutanées en réponse à d’autres médicaments, 

asthme, rhume des foins), rhinites chroniques ou maladies respiratoires 
chroniques associées à une restriction des voies aériennes.

Des réactions d’hypersensibilité aiguës graves (choc anaphylactique par 
exemple) ont été observées dans de très rares cas. Le traitement par l’ibuprofène 
devra être arrêté immédiatement après l’apparition des premiers signes de 
réaction d’hypersensibilité. Un médecin doit mettre en place le traitement 
symptomatique approprié.
L’ibuprofène, le principe actif d’ Ibuprofen Denk  400, peut réversiblement 
inhiber les fonctions plaquettaires (agrégation plaquettaire). Les patients avec 
des troubles de la coagulation doivent être attentivement suivis.
Un contrôle régulier des fonctions rénale et hépatique ainsi que de la numé-
ration sanguine est requis durant le traitement au long court par  Ibuprofen 
Denk 400.
Votre médecin ou votre dentiste doit être consulté et/ou informé si vous prenez 
 Ibuprofen Denk 400 avant de subir une chirurgie.
L’utilisation prolongée des antalgiques peut causer des maux de tête qui ne 
doivent pas être traités par des doses plus élevées du médicament. Consultez 
votre médecin si vous souffrez de maux de tête fréquents malgré la prise 
d’ Ibuprofen Denk 400.
D’une façon plus générale, l’utilisation régulière d’antalgiques, particulière-
ment la combinaison de plusieurs analgésiques, peut endommager de façon 
irréversible les reins et par conséquent conduire à une insuffisance rénale 
(néphropathie analgésique).
Les AINS peuvent masquer les symptômes d’infection ou de fièvre.
Enfants et adolescents
Il existe un risque d’insuffisance rénale chez les enfants et adolescents 
déshydratés.
L’usage d’ Ibuprofen Denk 400 n’est pas recommandé chez l’enfant et l’adoles-
cent en dessous de l’âge de 15 ans en raison de la forte concentration de la 
substance active. Des dosages et/ou des formes pharmaceutiques adaptées sont 
toutefois disponibles pour cette catégorie d’âge (voir rubrique 2, « Ne prenez 
jamais  Ibuprofen Denk 400 »).
Autres médicaments et  Ibuprofen Denk 400
Informez votre médecin ou pharmacien si vous prenez/utilisez, avez récemment 
pris/utilisé ou pourriez prendre/utiliser tout autre médicament, même en 
automédication.
 Ibuprofen Denk 400 est susceptible d’affecter ou d’être affecté par certains 
autres médicaments. Par exemple :
•  les médicaments anticoagulants (c’est-à-dire, qui fluidifient le sang/

préviennent l’apparition de caillots comme l’acide acétylsalicylique, la 
warfarine, la ticlopidine) ;

•  les médicaments qui réduisent la tension artérielle élevée (inhibiteurs de 
l’ECA comme le captopril, les bêtabloquants comme l’aténolol, les antago-
nistes du récepteur de l’angiotensine II comme le losartan).

Certains autres médicaments sont également susceptibles d’affecter ou d’être 
affectés par le traitement par  Ibuprofen Denk 400. Vous devez, par conséquent, 
toujours demander conseil à votre médecin ou à votre pharmacien avant 
d’utiliser  Ibuprofen Denk 400 en même temps que d’autres médicaments.
Le traitement concomitant par  Ibuprofen Denk 400 et la digoxine (médicament 
pour augmenter la force du cœur), la phénytoïne (médicament antiépilep-
tique) ou le lithium (médicament utilisé pour traiter les troubles psychiques 
et mentaux) peut augmenter les taux plasmatiques de ces médicaments. La 
surveillance des taux plasmatiques de lithium est nécessaire. La surveillance 
des taux plasmatiques de la digoxine et de la phénytoïne est recommandée.
L’ibuprofène peut diminuer l’effet des diurétiques et des médicaments 
antihypertenseurs.
L’ibuprofène peut diminuer l’effet des inhibiteurs de l’enzyme de conversion 
de l’angiotensine (médicaments utilisés pour traiter la faiblesse du cœur et 
l’hypertension artérielle). Leur utilisation concomitante peut accroître le risque 
de survenue de l’insuffisance rénale.
Le traitement concomitant par l’ibuprofène et les diurétiques d’épargne potas-
sique (type de diurétiques) peut augmenter les taux plasmatiques de potassium.
L’utilisation concomitante d’ibuprofène avec d’autres agents anti- 
inflammatoires ou analgésiques du groupe des anti-inflammatoires non sté-
roïdiens ou des glucocorticoïdes accroît le risque d’ulcération ou d’hémorragie 
gastro-intestinale.

Les antiagrégants plaquettaires et certains antidépresseurs (inhibiteurs sélec-
tifs de la recapture de la sérotonine) peuvent augmenter le risque d’ulcération 
gastro-intestinale.
L’utilisation d’ibuprofène dans les 24 heures précédant ou suivant l’adminis-
tration de méthotrexate peut causer une augmentation des taux sanguins de 
méthotrexate aussi bien qu’une augmentation de ses effets indésirables.
Il y a un risque accru de néphrotoxicité quand la cyclosporine (agent utilisé 
pour prévenir le rejet des greffes, mais également utilisé dans le traitement du 
rhumatisme) est administrée simultanément avec certains agents antirhuma-
tismaux AINS. Cet effet ne peut être écarté pour l’utilisation concomitante de 
cyclosporine et d’ibuprofène.
Les médicaments contenant le probénécide ou la sulfinpyrazone (agent utilisé 
pour traiter la goutte) peuvent retarder l’excrétion de l’ibuprofène. Ceci peut 
conduire à une accumulation d’ibuprofène dans le corps et une augmentation 
de ses effets indésirables.
Les AINS peuvent accroître l’effet des anticoagulants tels que la warfarine. Un 
suivi du bilan de coagulation est recommandé durant le traitement concomitant.
Des études cliniques ont montré des interactions entre les AINS et les sulfony-
lurées (agents hypoglycémiants). La glycémie devra être surveillée à titre de 
précaution durant le traitement concomitant.
Tacrolimus : Il y a un risque accru de néphrotoxicité lorsque les deux médica-
ments sont administrés simultanément.
Zidovudine : Certaines données montrent un risque accru de survenue d’hé-
marthroses et d’hématomes chez les hémophiles séropositifs à l’HIV recevant 
conjointement un traitement par la zidovudine et l’ibuprofène.
Antibiotiques de la classe des quinolones : le risque de crises convulsives peut 
augmenter lorsque les deux médicaments sont pris simultanément.
Inhibiteurs du CYP2C9 : l’utilisation simultanée d’ibuprofène et d’inhibiteurs 
du CYP2C9 peut entraîner une augmentation de l’exposition à l’ibuprofène (un 
substrat du CYP2C9). Une étude menée sur le voriconazole et le fluconazole (des 
inhibiteurs du CYP2C9) a montré une augmentation d’environ 80 % à 100 % de 
l’exposition au S(+)-ibuprofène. Une réduction de la dose d’ibuprofène doit être 
envisagée si de puissants inhibiteurs du CYP2C9 sont utilisés simultanément, en 
particulier lorsque des doses élevées d’ibuprofène sont administrées en même 
temps que le voriconazole ou le fluconazole.
Le ginkgo biloba (plante médicinale) peut augmenter le risque de saignement 
associé aux AINS.
 Ibuprofen Denk 400 avec de l’alcool
Vous ne devez pas boire d’alcool, si possible, pendant l’utilisation d’ibuprofène, 
car les effets indésirables provoqués par la substance active, en particulier 
ceux qui touchent le système nerveux central et le système gastro-intestinal, 
pourraient être amplifiés.
Grossesse, allaitement et fertilité
Si vous êtes enceinte ou que vous allaitez, si vous pensez être enceinte ou 
planifiez une grossesse, demandez conseil à votre médecin ou pharmacien 
avant de prendre ce médicament.
Grossesse
Si vous découvrez que vous êtes enceinte alors que vous prenez  Ibuprofen 
Denk 400, vous devez en informer votre médecin.
L’ibuprofène ne doit être utilisé au cours du premier et second trimestre de 
la grossesse qu’avec l’approbation de votre médecin.  Ibuprofen Denk 400 est 
contre-indiqué durant le troisième trimestre de la grossesse en raison du risque 
accru de complications pour la mère et son enfant.
Allaitement
Le principe actif, ibuprofène, et ses métabolites sont excrétés à de très faibles 
doses dans le lait maternel. Comme aucun effet défavorable sur l’enfant allaité 
au sein n’est connu, le sevrage n’est généralement pas nécessaire pour un usage 
à court terme. Cependant, si prescrit pour une période plus longue et/ou des 
doses plus élevées, un sevrage précoce devra être envisagé.
Fertilité
Il pourrait plus difficile pour vous de débuter une grossesse sous ibuprofène. 
Vous devez informer votre médecin si vous planifiez une grossesse ou si vous 
avez des difficultés à obtenir une grossesse.
Conduite de véhicules et utilisation de machines
Lors de l’utilisation d’ibuprofène à fortes doses, des troubles du système 
nerveux central tels que fatigue ou vertiges peuvent survenir. Dans certains cas 
individuels, la réactivité et l’aptitude à conduire des véhicules ou à utiliser des 
machines pourrait être affectée. Ceci s’applique en particulier en combinaison 
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avec l’alcool. Vous êtes alors incapable de réagir promptement et de manière 
adéquate à des événements inattendus ou soudains. Ne pas conduire dans ce 
cas. Ne pas utiliser des outils ou des machines. Ne pas travailler sans appui sûr.

3.  Comment prendre  Ibuprofen Denk 400
Veillez à toujours prendre ce médicament en suivant exactement les indications 
de votre médecin. Vérifiez auprès de votre médecin ou pharmacien en cas de 
doute.
Dose recommandée  :
a) Pour soulager la douleur et réduire la fièvre
Adultes et adolescents âgés de plus de 15 ans (≥ 40 kg) :
400  mg d’ibuprofène constituent une dose individuelle efficace. La dose 
quotidienne totale ne devra pas dépasser 1 200 mg, soit 3 comprimés pelliculés 
par jour. Si vous avez pris la dose unique maximale, attendez au moins six heures 
avant de prendre la prochaine dose.
Enfants et adolescents âgés de moins de 15 ans :
 Ibuprofen Denk 400 n’est pas approprié aux enfants et adolescents en dessous 
de 15 ans, en raison de sa concentration élevée en principe actif.
b) Pour le traitement antirhumatismal
La posologie de l’ibuprofène dépend du poids et de l’âge.
La dose recommandée chez les adultes et les adolescents âgés de plus de 15 ans 
est comprise entre 1 200 mg et 2 400 mg d’ibuprofène par jour. Chez l’adulte, la 
dose maximale en une prise ne doit pas dépasser 800 mg d’ibuprofène.

Âge Dose unique :  
Nombre de comprimés 
pelliculés d’ Ibuprofen Denk 400

Dose quotidienne totale* : 
Nombre de comprimés 
pelliculés d’ Ibuprofen Denk 400

Adultes 1 à 2
(équivalant à 400 mg à 800 mg 
d’ibuprofène)

3 à 6
(équivalant à 1 200 mg à 
2 400 mg d’ibuprofène)Adolescents

15 ans et plus
1
(équivalant à 400 mg)

*Si vous avez pris la dose unique maximale, attendez au moins six heures avant 
de prendre la prochaine dose.

Enfants et adolescents âgés de moins de 15 ans :  
Ibuprofen Denk  400 n’est pas recommandé aux enfants et adolescents en 
dessous de 15 ans, en raison de sa concentration élevée en principe actif.
Un traitement au long court par  Ibuprofen Denk 400 peut être requis chez les 
patients souffrant de maladies rhumatismales. Le médecin traitant décidera de 
la durée du traitement.
Les effets indésirables peuvent être minimisés en utilisant la plus faible dose 
efficace pendant la durée la plus courte nécessaire au contrôle des symptômes.
Mode d’administration
Avalez  Ibuprofen Denk 400 entier avec une quantité suffisante de liquide et 
faites en sorte de ne pas le prendre sur un estomac vide. Si vous avez un estomac 
sensible, il est conseillé de prendre  Ibuprofen Denk 400 au cours des repas.
Si vous avez pris plus d’ Ibuprofen Denk 400 que vous n’auriez dû
Veillez à toujours utiliser  Ibuprofen Denk 400 en suivant exactement les indica-
tions de votre médecin ou les instructions posologiques de cette notice. Si vous 
avez l’impression que la dose prise ne soulage pas suffisamment vos douleurs, 
n’augmentez pas la dose par vous-même et adressez-vous à votre médecin.
Si vous avez pris plus d’ Ibuprofen Denk 400 que vous n’auriez dû, ou si des 
enfants ont pris le médicament accidentellement, contactez toujours un 
médecin ou l’hôpital le plus proche afin d’obtenir un avis sur le risque et des 
conseils sur les mesures à prendre.
Les symptômes peuvent inclure nausées, douleurs abdominales, vomissements 
(pouvant contenir des traces de sang), maux de tête, bourdonnements dans 
les oreilles, confusion et mouvements oculaires instables. Par ailleurs, des 
saignements gastro-intestinaux pourraient survenir. À fortes doses, les symp-
tômes suivants ont été signalés : somnolence, douleur thoracique, palpitations, 
perte de conscience, convulsions (principalement chez les enfants), faiblesse et 
étourdissements, sang dans les urines, insuffisance hépatique et rénale, dimi-
nution de la respiration (dépression respiratoire), chute de la tension artérielle, 
coloration violacée de la peau et des muqueuses (cyanose), sensation de froid 
corporel et problèmes respiratoires.
Il n’y a pas de remède spécifique (antidote).

Si vous oubliez de prendre  Ibuprofen Denk 400
Ne prenez pas de dose double pour compenser la dose que vous avez oublié 
de prendre.
Si vous avez d’autres questions sur l’utilisation de ce médicament, demandez 
plus d’informations à votre médecin ou à votre pharmacien.

4.  Quels sont les effets indésirables éventuels
Comme tous les médicaments, ce médicament peut provoquer des effets 
indésirables, mais ils ne surviennent pas systématiquement chez tout le monde.
Les fréquences des effets indésirables du médicament sont classées comme 
suit :

Très fréquent : Peut toucher plus de 1 personne sur 10
Fréquent : Peut toucher jusqu’à 1 personne sur 10
Peu fréquent : Peut toucher jusqu’à 1 personne sur 100
Rare : Peut toucher jusqu’à 1 personne sur 1 000
Très rare : Peut toucher jusqu’à 1 personne sur 10 000
Fréquence indéterminée : Ne peut être estimée sur la base des données 

disponibles

Effets indésirables éventuels
Veuillez noter que les effets indésirables suivants sont principalement dose 
dépendants et peuvent différer d’un individu à un autre.
Les effets indésirables les plus courants affectent le tractus digestif.
Ulcères gastroduodénaux (ulcères peptiques), perforations ou saignements, 
parfois fatals, peuvent survenir, particulièrement chez les patients âgés (voir 
rubrique 2). Nausées, vomissements, diarrhée, flatulences, constipation, indi-
gestion, douleurs abdominales, méléna, vomissements de sang, inflammation 
de la muqueuse buccale avec formation d’ulcérations (stomatite ulcérative), 
exacerbation de colite et de maladie de Crohn (voir rubrique 2) ont été rapportés 
après utilisation. La gastrite est moins fréquente. Le risque d’hémorragie 
gastro-intestinale en particulier, dépend de la posologie et de la durée du 
traitement.
Œdèmes, hypertension artérielle et insuffisance cardiaque ont été rapportés en 
réponse à un traitement par AINS.
Les médicaments tels que l’ibuprofène peuvent être associés à un risque légè-
rement accru de survenue d’infarctus du myocarde ou d’accidents vasculaires 
cérébraux.
Infections et maladies parasitaires
Dans de très rares cas associés à l’utilisation de certains AINS, une exacerbation 
d’inflammation provoquée par une infection (ex. développement d’une fasciite 
nécrotique) a été rapportée.
Si des signes d’infection (ex. rougeurs, gonflement, hyperthermie, douleurs, 
fièvre) se manifestent ou empirent durant le traitement par  Ibuprofen Denk 400, 
un médecin doit être consulté immédiatement.
Dans de très rares cas, l’utilisation de l’ibuprofène a été associée à des symp-
tômes d’inflammation des méninges non causés par une infection (méningite 
aseptique), tels que céphalées sévères, nausées, vomissements, fièvre, raideur 
de la nuque ou troubles de la conscience. Les patients souffrant de certaines 
maladies auto-immunes, telles que le lupus érythémateux disséminé ou les 
connectivites mixtes, semblent être à haut risque de développer ces symptômes.
Troubles du sang et du système lymphatique
Très rares : Troubles de l’hématopoïèse (anémie, leucopénie, thrombocytopénie, 
pancytopénie, agranulocytose).
Les premiers signes peuvent être : fièvre, maux de gorge, lésions superficielles 
de la bouche, syndrome pseudo-grippal, épuisement, épistaxis, dermatorragies.
Si ces symptômes apparaissent, ce médicament doit être arrêté immédiatement 
et un médecin consulté. L’automédication avec des analgésiques et des antipy-
rétiques est strictement non conseillée.
La formule sanguine devra être surveillée régulièrement dans les traitements 
à longue durée.
Troubles du système immunitaire
Peu fréquents : Réactions d’hypersensibilité avec rash et prurit ainsi que des 
crises d’asthme (quelquefois avec baisse de la tension artérielle).
Si de tels symptômes surviennent, un médecin doit en être informé immédiate-
ment et l’ibuprofène ne doit plus être pris.
Très rares  : Des réactions d’hypersensibilité générale sévères peuvent se 
manifester comme : œdème facial, gonflement de la langue et du larynx avec 

restriction des voies respiratoires, difficultés respiratoires, palpitations, chute 
de la pression artérielle et choc menaçant le pronostic vital.
Une attention médicale immédiate est requise si un des symptômes précédents 
venait à survenir, et ils peuvent survenir lorsque le médicament est utilisé pour 
la première fois. Le patient doit être conseillé de consulter un médecin dans de 
tels cas et d’arrêter de prendre  Ibuprofen Denk 400.
Troubles psychiatriques
Très rares : Réactions psychotiques, dépression.
Troubles du système nerveux
Fréquents : Troubles du système nerveux central, tels que maux de tête, vertiges, 
insomnie, excitabilité, irritabilité ou fatigue.
Troubles oculaires
Peu fréquents : Diminution de la vision. Si ce symptôme survient, arrêtez de 
prendre le médicament et informez-en votre médecin.
Troubles de l’oreille et du labyrinthe
Très rares : Acouphènes, perte de l’audition.
Troubles cardiaques
Très rares : Palpitations, œdèmes, insuffisance cardiaque, infarctus du myocarde.
Troubles vasculaires
Très rares : Hypertension artérielle.
Troubles gastro-intestinaux
Très fréquents : Troubles gastro-intestinaux tels que brulures d’estomac, dou-
leurs abdominales, nausées, vomissements, flatulences, diarrhée, constipation 
et légers saignements gastro-intestinales pouvant causer exceptionnellement 
des anémies.
Fréquents : Ulcérations gastroduodénales, parfois avec saignements et perfo-
ration, stomatite ulcérative, exacerbation de colite ulcérative ou de maladie 
de Crohn.
Peu fréquents : Gastrite.
Très rares  : Inflammation de l’œsophage (œsophagite) et du pancréas 
(pancréatite).
Si vous souffrez de douleurs abdominales supérieures sévères, vomissements de 
sang, sang dans les selles et/ou coloration noire des selles, vous devez arrêter 
de prendre  Ibuprofen Denk 400 immédiatement et en informer votre médecin.
Très rares : Formation de rétrécissements intestinaux en forme de diaphragmes.
Troubles hépatobiliaires
Très rares : Troubles de la fonction hépatique, lésions hépatiques, particulière-
ment durant un traitement au long cours, insuffisance hépatique, inflammation 
aiguë du foie (hépatite).
Les paramètres du bilan hépatique doivent être contrôlés régulièrement durant 
un traitement au long cours.
Troubles de la peau et des tissus sous-cutanés
Très rares : Réactions cutanées sévères, telles qu’éruptions cutanées avec rou-
geurs et formation de cloques (p. ex. syndrome de Stevens-Johnson, nécrolyse 
épidermique toxique / syndrome de Lyell), perte de cheveux (alopécie).
Fréquence indéterminée  : Une réaction cutanée sévère appelée syndrome 
d’hypersensibilité (en anglais : DRESS syndrome) peut survenir. Les symptômes 
d’hypersensibilité sont : éruption cutanée, fièvre, gonflement des ganglions 
lymphatiques et augmentation des éosinophiles (un type de globules blancs).
Dans des cas exceptionnels, des complications infectieuses graves de la peau et 
des tissus mous peuvent survenir au cours de la varicelle.
Troubles rénaux et urinaires
Peu fréquents : Rétention accrue d’eau dans les tissus (œdème) en particulier 
chez les patients souffrants d’hypertension artérielle ou d’insuffisance rénale ; 
syndrome néphrotique (œdème et protéinurie sévère) ; pathologie inflamma-
toire rénale (néphrite interstitielle) qui peut être associée à une insuffisance 
rénale aiguë.
Très rares : Lésions tissulaires rénales (nécrose papillaire), hyperuricémie.
La réduction du débit urinaire, la rétention de l’eau dans l’organisme (œdème) 
ainsi que le malaise général peuvent signaler une pathologie rénale qui peut 
conduire à une insuffisance rénale.
Si les symptômes mentionnés surviennent ou s’aggravent, vous devez arrêter 
de prendre  Ibuprofen Denk 400 et contacter votre médecin immédiatement.

Déclaration des effets secondaires
Si vous ressentez un quelconque effet indésirable, parlez-en à votre médecin 
ou votre pharmacien. Ceci s’applique aussi à tout effet indésirable qui ne serait 
pas mentionné dans cette notice. En signalant les effets indésirables, vous 
contribuez à fournir davantage d’informations sur la sécurité du médicament.

5.  Comment conserver  Ibuprofen Denk 400
Tenir ce médicament hors de la vue et de la portée des enfants.
N’utilisez pas ce médicament après la date de péremption indiquée sur 
l’emballage et le blister après « Exp ». La date de péremption fait référence au 
dernier jour de ce mois.
Durée de conservation : 48 mois.
Conserver dans un endroit sec à une température inférieure à 30 °C.
Ne jetez aucun médicament au tout-à-l’égout. Demandez à votre pharmacien 
d’éliminer les médicaments que vous n’utilisez plus. Ces mesures contribueront 
à protéger l’environnement.

6.  Contenu de l’emballage et autres informations
Ce que contient  Ibuprofen Denk 400
La substance active est l’ibuprofène.
Chaque comprimé pelliculé contient 400 mg d’ibuprofène. Les autres compo-
sants sont l’amidon de maïs, amidon de pomme de terre, carboxyméthylamidon 
sodique (type A), amidon prégélatinisé, silice colloïdale anhydre, stéarate de 
magnésium, macrogol 6000, hypromellose, talc, dioxyde de titane.

Conditions de délivrance
Médicament soumis à prescription médicale.

Qu’est-ce que  Ibuprofen Denk 400 et contenu de l’emballage 
extérieur
Comprimé pelliculé oblong, lisse, blanc, avec une barrette de cassure sur les 
deux faces.  Ibuprofen Denk 400 est fourni dans des plaquettes en PVC/PVDC/
aluminium.
Présentation : 20 ou 100 comprimés pelliculés.
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 Ibuprofen Denk 400
Comprimido revestido por película – via oral
Medicamento anti-inflamatório não esteróide
Substância activa:  Ibuprofeno

Folheto informativo: Informação para o doente

Leia com atenção todo este folheto antes de começar a tomar este  
medicamento, pois contém informação importante para si.

 – Conserve este folheto. Pode ter necessidade de o ler novamente.

 – Caso ainda tenha dúvidas, fale com o seu médico ou farmacêutico.

 – Este medicamento foi receitado apenas para si. Não deve dá-lo a outros. 
O medicamento pode ser-lhes prejudicial mesmo que apresentem os 
mesmos sinais de doença.

 – Se tiver quaisquer efeitos secundários, incluindo possíveis efeitos 
secundários não indicados neste folheto, fale com o seu médico ou 
farmacêutico. Ver secção 4.

O que contém este folheto:
1. O que é  Ibuprofen Denk 400 e para que é utilizado
2. O que precisa de saber antes de tomar  Ibuprofen Denk 400
3. Como tomar  Ibuprofen Denk 400
4. Efeitos secundários possíveis
5. Como conservar  Ibuprofen Denk 400
6. Conteúdo da embalagem e outras informações

1.  O que é  Ibuprofen Denk 400 e para que é utilizado
 Ibuprofen Denk 400 é um medicamento anti-inflamatório e analgésico não 
esteróide (medicamento anti-inflamatório não esteróide / medicamento 
anti-reumático “AINE”).
É indicado para o tratamento sintomático da dor e da inflamação no caso de:
•  artrite aguda (inclusive a gota),
•  artrite crónica, artrite reumatóide especialmente (poliartrite crónica),
•  espondilite anquilosante (Morbus Bechterew) e outras doenças inflamató-

rias da espinha,
•  irritações no caso da articulação degenerativa e de doenças da espinha 

(artrose e espondilartrose),
•  reumatismo do tecido mole,
•  inchaço e inflamação dolorosos após ferimento.
É indicado para o tratamento sintomático a curto prazo de:
•  dor ligeira a moderada, por exemplo, dor de cabeça, dor de dentes, dor 

menstrual,
•  febre.

2.  O que precisa de saber antes de tomar  
 Ibuprofen Denk 400

Não tome  Ibuprofen Denk 400
•  se tem alergia ao  ibuprofeno ou a qualquer outro componente deste 

medicamento (indicados na secção 6);
•  se tiver antecedentes de broncoespasmo, ataques de asma, rinite, reacções 

da pele ou inchaço súbito relacionados com o tratamento com ácido acetil-
salicílico ou com outros agentes anti-inflamatórios não esteróides;

•  em caso de deficiência sem explicação na hematopoiese;
•  em caso de ulceração gástrica ou duodenal (úlcera péptica) recorrente activa 

ou antecedente ou hemorragia (2 ou mais episódios diferentes comprovati-
vos de ulceração ou hemorragia);

•  em caso de antecedentes de hemorragia gastrointestinal ou perfuração 
relacionada com o tratamento com agentes anti-reumático não esteróides 
/ medicamentos anti-inflamatórios (AINE);

•  em caso de hemorragia cerebral (hemorragia cerebrovascular) ou outras 
hemorragias activas;

•  em caso de compromisso hepático ou renal grave;
•  em caso de insuficiência cardíaca grave;
•  em caso de desidratação grave (p. ex., causada por vómitos, diarreia ou 

ingestão insuficiente de líquidos);
•  durante o terceiro trimestre de gravidez;
•  em crianças com menos de 15 anos de idade.
Advertências e precauções
Fale com o seu médico ou farmacêutico antes de tomar   Ibuprofen Denk 400.
As reacções adversas poderão ser minimizadas usando a dose mais baixa e eficaz 
durante o tempo mais curto necessário para controlar os sintomas.
Segurança gastrointestinal
Deve se evitar o tratamento simultâneo com  Ibuprofen Denk  400 e outros 
medicamentos anti-inflamatórios não esteróides, incluindo os chamados 
inibidores da COX-2 (inibidores da ciclooxigenase-2).
Doentes idosos:
Os idosos têm uma elevada frequência de reacções adversas ao medicamento 
como resposta aos medicamentos anti-inflamatórios não esteróides, particular-
mente hemorragia gastrointestinal e perfuração, que poderá ser fatal. Portanto, 
é necessária supervisão médica rigorosa em doentes idosos.
Hemorragia gastrointestinal, ulceração e perfuração:
Foram reportadas hemorragia gastrointestinal, ulceração e perfuração, que 
poderão ser fatais, com todos os AINEs a qualquer altura durante o tratamento, 
com ou sem sintomas de advertência ou antecedentes de efeitos gastrointes-
tinais sérios.
O risco de hemorragia gastrointestinal, ulceração ou perfuração é mais elevado 
com o aumento das doses dos AINEs, nos doentes com antecedentes de úlcera, 
particularmente se tiverem sido complicadas por hemorragia ou perfuração (ver 
secção 2 “Não tome  Ibuprofen Denk 400”), assim como nos idosos. Esses doen-
tes devem iniciar o tratamento com a dose mais baixa que estiver disponível.
Para esses doentes assim como aqueles que tiverem necessidade de um trata-
mento simultâneo com doses baixas de acido acetilsalicílico (AAS) ou outros 
medicamentos que poderão aumentar o risco de desordens gastrointestinais, 
o tratamento combinado com medicamentos como misoprostol ou um inibidor 
da bomba de protões poderá ser considerado para ajudar a proteger o revesti-
mento do estômago (mucosa gástrica).
Se tiver antecedentes de reacções adversas gastrointestinais, particularmente 
se for idoso, deverá reportar todos os sintomas abdominais fora do normal 
(especialmente hemorragia gastrointestinal) particularmente na fase inicial 
do tratamento.
Aconselha-se cuidado nos doentes que estão a fazer tratamento simultâneo 
com medicamentos que podem aumentar o risco de ulceração ou hemorragia, 
tal como os corticosteróides orais, anticoagulantes como a varfarina, inibidores 
selectivos da recaptação da serotonina que são usados no tratamento da 
depressão, entre outras coisas, ou agentes antiplaquetários como o ácido 
acetilsalicílico (AAS).
O tratamento deve ser descontinuado caso sofra qualquer hemorragia gastroin-
testinal ou ulceração enquanto estiver a tomar  Ibuprofen Denk 400.
Deve ter-se cuidado ao administrar AINEs a doentes com antecedentes de doen-
ça gastrointestinal (colite ulcerativa, doença de Crohn), visto que a condição 
poderá ser agravada (ver secção 4).
Efeitos cardiovasculares
Os medicamentos anti-inflamatórios/analgésicos, como o  ibuprofeno, podem 
estar associados a um pequeno aumento do risco de ataque cardíaco ou AVC, 
particularmente quando são utilizadas doses altas. Não exceda a dose ou a 
duração recomendada para o tratamento.
Deve falar com o seu médico ou farmacêutico sobre o seu tratamento antes de 
tomar  Ibuprofen Denk 400 se:
•  tiver problemas do coração, incluindo insuficiência cardíaca, angina (dor no 

peito), ou se já tiver tido um ataque cardíaco, cirurgia de bypass, doença ar-
terial periférica (má circulação nas pernas ou pés devido a artérias estreitas 
ou bloqueadas) ou qualquer tipo de AVC (incluindo mini-AVC ou acidente 
isquémico transitório “AIT”).

•  tiver a tensão alta, diabetes, colesterol, antecedentes familiares de doença 
do coração ou AVC, ou se fumar.

Reacções da pele
Tem havido relatos raros, alguns dos quais foram casos fatais, de reacções 
da pele graves com vermelhidão e bolhas, incluindo a dermatite exfoliativa, 
síndrome de Stevens-Johnson e necrólise epidérmica tóxica/síndrome de Lyell 
relacionados com o uso de AINEs (ver secção 4). Os doentes parecem estar em 
grande risco de desenvolver estas reacções no início do tratamento, visto que as 
reacções ocorreram durante o primeiro mês de tratamento na maioria dos casos. 
O  Ibuprofen Denk 400 deve ser descontinuado aos primeiros sinais de erupção 
cutânea, lesões da mucosa ou qualquer outro sinal de hipersensibilidade, e 
dever ser consultado um médico imediatamente.
A administração de  ibuprofeno deve ser evitada durante uma infecção de 
varicela.
Outra informação
 Ibuprofen Denk  400 deve apenas ser usado nos seguintes casos após uma 
consideração cuidadosa dos potenciais benefícios e riscos:
•  certas desordens congénitas da hematopoiese (p. ex., porfiria aguda 

intermitente);
•  certas doenças auto-imunes (lúpus eritematoso sistémico e doença do 

tecido conjuntivo mista).
É necessário fazer uma supervisão médica rigorosa nos seguintes casos:
•  compromisso da função renal ou hepática;
•  desidratação;
•  logo após uma cirurgia grande;
•  alergias (p. ex. reacções da pele em resposta a outras medicações, asma, 

febre do feno), rinite crónica ou doença respiratória crónica associada à 
restrição das vias aéreas.

Reacções de hipersensibilidade agudas (choque anafiláctico, por exemplo) têm 
sido observadas em casos muito raros. O tratamento com  ibuprofeno deve ser 
descontinuado imediatamente aos primeiros sinais de uma reacção de hipersen-
sibilidade. O médico deverá administrar o tratamento sintomático necessário.
Ibuprofeno, a substância activa do  Ibuprofen Denk 400, poderá inibir reversi-
velmente a função das plaquetas (agregação do trombócito). Os doentes com 
defeitos de coagulação devem, portanto, ser monitorizados cuidadosamente.
A monitorização regular das funções renal e hepática, assim como a contagem 
sanguínea, é necessária durante o tratamento de longa duração com  Ibuprofen 
Denk 400.
O seu médico ou dentista deve ser questionado e/ou informado se você estiver a 
tomar  Ibuprofen Denk 400 antes de ser submetido a uma cirurgia.
O uso prolongado de analgésicos poderá causar dores de cabeça que poderão 
não ser tratadas com elevadas doses de medicamentos. Aconselhe-se com o seu 
médico caso sofra de dores de cabeça frequentes apesar de tomar  Ibuprofen 
Denk 400.
Geralmente, o uso regular de analgésicos, particularmente a combinação com 
vários analgésicos, poderá levar a danos permanentes dos rins associados o 
risco de insuficiência renal (neuropatia analgésica).
Os AINEs podem mascarar os sintomas de infecção ou febre.
Crianças e adolescentes
Existe o risco de compromisso renal em caso de desidratação nas crianças e 
nos adolescentes.
O uso de  Ibuprofen Denk 400 não é recomendado em crianças com menos de 
15 anos de idade, devido à elevada concentração da substância activa. Contudo, 
existem dosagens e/ou formas farmacêuticas adequadas disponíveis para este 
grupo etário (ver secção 2 “Não tome  Ibuprofen Denk 400”).
Outros medicamentos e  Ibuprofen Denk 400
Informe o seu médico ou farmacêutico se estiver a tomar/utilizar, tiver tomado/
utilizado recentemente, ou se vier a tomar/utilizar outros medicamentos, 
incluindo medicamentos adquiridos sem prescrição médica.
 Ibuprofen Denk 400 pode afectar ou ser afectado por alguns outros medica-
mentos. Por exemplo:
•  medicamentos anticoagulantes (ou seja, que diluem/impedem a coagu-

lação do sangue como, p. ex., ácido acetilsalicílico, varfarina, ticlopidina)
•  medicamentos que reduzem a tensão alta (inibidores da ECA como o 

captopril, betabloqueadores como medicamentos à base de atenolol, 
antagonistas do receptor da angiotensina II como o losartan)

Alguns outros medicamentos podem também afectar ou ser afectados pelo 
tratamento com  Ibuprofen Denk 400. Por este motivo, deverá falar sempre com 
o seu médico ou farmacêutico antes de utilizar  Ibuprofen Denk 400 com outros 
medicamentos.

O tratamento simultâneo com  Ibuprofen Denk 400 e digoxina (medicamento 
para aumentar o fortalecimento do coração), fenitoína (medicamento 
antiepiléptico) ou lítio (medicamento usado para tratar desordens mentais 
e psíquicas) poderá aumentar os níveis plasmáticos desses medicamentos. É 
necessário fazer a monitorização dos níveis plasmáticos do lítio. Recomenda-se 
a monitorização dos níveis plasmáticos da digoxina e da fenitoína.
O  ibuprofeno pode reduzir o efeito dos medicamentos diuréticos e anti-hiper-
tensivos.
O  ibuprofeno pode reduzir o efeito dos inibidores da ECA (medicamento usado 
para tratar o coração fraco e a pressão arterial elevada). O uso simultâneo 
poderá aumentar ainda mais o risco de insuficiência renal.
O tratamento simultâneo com  ibuprofeno e diuréticos poupadores de potássio 
(certo tipo de diuréticos) poderá aumentar os níveis plasmáticos do potássio.
O uso concomitante de  ibuprofeno e outros agentes anti-inflamatórios ou 
analgésicos do grupo dos medicamentos anti-inflamatórios não esteróides ou 
glucocorticóides realçam o risco de ulceração gastrointestinal ou hemorragia.
Os agentes antiplaquetários e certos antidepressivos (inibidores selectivos 
da recaptação da serotonina/ISRS) poderão aumentar o risco de ulceração 
gastrointestinal.
O uso de  ibuprofeno no espaço de 24 horas antes ou depois da administração do 
metotrexato, pode causar o aumento dos níveis plasmáticos deste assim como 
um aumento das suas reacções adversas.
Existe um elevado risco de nefrotoxicidade quando a ciclosporina (agente usado 
para prevenir a rejeição do transplante mas também usado no tratamento do 
reumatismo) é administrada simultaneamente com certos agentes anti-in-
flamatórios não esteróides. Este efeito não pode ser excluído no tratamento 
simultâneo com ciclosporina e  ibuprofeno.
Os medicamentos que contém probenecida ou sulfinpirazona (agente usado no 
tratamento da gota) poderão atrasar a excreção do  ibuprofeno. Isto poderá levar 
a acumulação de  ibuprofeno no organismo e a um aumento das suas reacções 
adversas.
Os AINEs podem realçar o efeito dos anticoagulantes, tais como a varfarina. 
Recomenda-se a monitorização do estado de coagulação durante o tratamento 
simultâneo.
Os estudos clínicos têm demonstrado interacções entre agentes anti-infla-
matórios não esteróides e sulfonilureias (agente hipoglicemiante). O açúcar 
no sangue deve ser monitorizado como uma medida de precaução durante o 
tratamento simultâneo.
Tacrolimus: Existe um elevado risco de nefrotoxicidade quando ambas as 
medicações são administradas em simultâneo.
Zidovudina: Existe uma evidência de um elevado risco de hemartroses e 
hematoma nos hemofílicos HIV positivo que estão a receber um tratamento 
simultâneo com zidovudina e  ibuprofeno.
Antibióticos do grupo das quinolonas: o risco de convulsões pode aumentar 
quando os dois medicamentos são tomados em simultâneo.
Inibidores do CYP2C9, uma vez que a utilização simultânea de  ibuprofeno e de 
inibidores do CYP2C9 pode aumentar a exposição ao  ibuprofeno (um substrato 
do CYP2C9). Um estudo com voriconazol e fluconazol (inibidores do CYP2C9) 
demonstrou um aumento de aprox. 80-100% na exposição ao S(+)- ibuprofeno. 
Deve considerar-se uma redução da dose de  ibuprofeno caso sejam utilizados 
inibidores do CYP2C9 potentes simultaneamente, em particular se forem 
administradas doses elevadas de  ibuprofeno juntamente com voriconazol ou 
com fluconazol.
O ginkgo biloba (um medicamento à base de plantas) pode aumentar o risco de 
hemorragia associada aos AINEs.
Ao  Ibuprofen Denk 400 com álcool
Uma vez que os efeitos secundários causados pela substância activa, 
especialmente efeitos secundários no sistema nervoso central e no sistema 
gastrointestinal, podem aumentar, não deve, se possível, beber álcool enquanto 
estiver a tomar  ibuprofeno.
Gravidez, amamentação e fertilidade
Se está grávida ou a amamentar, se pensa estar grávida ou planeia engravidar, 
consulte o seu médico ou farmacêutico antes de tomar este medicamento.
Gravidez
Se descobrir que esta grávida enquanto estiver a tomar  Ibuprofen Denk 400, 
deverá informar o seu médico. O  ibuprofeno deve ser utilizado apenas durante 
o primeiro e segundo trimestres da gravidez com a aprovação do seu médico. O 
 Ibuprofen Denk 400 é contra-indicado no último trimestre de gravidez devido 
aos elevados riscos de complicações para a mãe e o bebé.

Amamentação
A substância activa  ibuprofeno e os seus produtos do metabolismo são 
excretados em concentrações muito baixas no leite materno. Como não se sabe 
se afectam os recém-nascidos que são alimentados com o mesmo, geralmente 
não é necessário desmamar durante a utilização por um período de tempo 
curto. Contudo, se for prescrito por um período de tempo longo e/ou em doses 
elevadas, deve se considerar desmamar o mais cedo possível.
Fertilidade
O  ibuprofeno pode tornar difícil engravidar. Deve informar o seu médico se 
estiver a planear engravidar ou se tiver dificuldades em engravidar.
Condução de veículos e utilização de máquinas
Quando estiver a utilizar doses elevadas de  ibuprofeno, poderão ocorrer 
desordens do sistema nervoso central, tais como cansaço ou vertigens. Em 
casos individuais, a reactividade e a capacidade de conduzir e operar máquinas 
poderão ser afectadas. Isto aplica-se em particular em combinação com o 
álcool, que o incapacita de reagir pronta e adequadamente a acontecimentos 
não esperados ou repentinos. Nesse caso, não conduza. Não utilize ferramentas 
nem opere máquinas. Não trabalhe sem apoio seguro.

3.  Como tomar  Ibuprofen Denk 400
Tome este medicamento exactamente como indicado pelo seu médico. Fale com 
o seu médico ou farmacêutico se tiver dúvidas.
A dose recomendada é:
a) Para aliviar dores e reduzir febres
Adultos e adolescentes com idade superior a 15 anos (≥40 kg):
400 mg de  ibuprofeno é uma dose individual eficaz. O total da dose diária não 
deve exceder os 1200 mg, o que corresponde a 3 comprimidos revestidos por 
película por dia. Se tomou a dose única máxima, espere pelo menos 6 horas 
até à próxima toma.
Crianças e adolescentes com idade inferior a 15 anos:
O  Ibuprofen Denk 400 não é adequado para crianças e adolescentes com menos 
de 15 anos de idade devido à elevada concentração de substância activa.
b) Terapia anti-reumática
A dose de  ibuprofeno administrada depende do peso corporal e da idade.
A gama de doses recomendada para adultos e adolescentes com idade superior 
a 15 anos situa-se entre 1200 mg e 2400 mg de  ibuprofeno por dia. A dose única 
máxima para adultos não deve exceder os 800 mg de  ibuprofeno.

Idade Dose única:
Número de comprimidos 
revestidos por película de 
 Ibuprofen Denk 400

Dose diária total*:
Número de comprimidos 
revestidos por película de 
 Ibuprofen Denk 400

Adultos 1-2
(corresponde a
400 mg – 800 mg de 
 ibuprofeno)

3-6
(corresponde a 1200 mg – 
2400 mg de  ibuprofeno)Adolescentes

15 anos ou mais
1
(corresponde a 400 mg de 
 ibuprofeno)

*Se tomou a dose única máxima, espere pelo menos 6 horas até à próxima toma.

Crianças e adolescentes com idade inferior a 15 anos:  Ibuprofen Denk 400 não 
é recomendado para crianças e adolescentes com menos de 15 anos de idade 
devido à elevada concentração de substância activa.
O tratamento a longo prazo com  Ibuprofen Denk 400 poderá ser necessário para 
os doentes com doença reumática. O médico assistente irá decidir por quanto 
tempo o tratamento será feito.
As reacções adversas poderão ser minimizadas utilizando a dose mínima eficaz 
durante o tempo mais curto necessário para controlar os sintomas.
Tipo de administração
Engula o comprimido de  Ibuprofen Denk  400 inteiro com muitos fluidos e 
certifique-se de que não os toma com o estômago vazio. Caso tenha o estômago 
sensível, é aconselhável tomar  Ibuprofen Denk 400 com as refeições.
Se tomar mais  Ibuprofen Denk 400 do que deveria
Utilize  Ibuprofen Denk 400 exatamente como está descrito neste folheto, ou de 
acordo com as indicações do seu médico. Se sentir que a dose não lhe alivia a dor 
adequadamente, não aumente a dose por sua iniciativa e fale com o seu médico.
Se tomar mais  Ibuprofen Denk 400 do que deveria ou se os seus filhos tomarem 
o medicamento por acidente, contacte sempre um médico ou o hospital mais 
próximo para obter uma opinião do risco e aconselhamento sobre as medidas 
a tomar.

Os sintomas podem incluir náuseas, dores de estômago, vómitos (pode conter 
sangue), dor de cabeça, zumbido nos ouvidos, confusão e movimento ocular 
trémulo. Além disso, pode ocorrer hemorragia do sistema gastrointestinal. 
Em doses elevadas, foram notificadas reações de sonolência, dor no peito, 
palpitações, perda de consciência, convulsões (sobretudo em crianças), fra-
queza e tonturas, sangue na urina, compromisso da função hepática ou renal, 
diminuição da respiração (depressão respiratória), queda da tensão arterial, 
descoloração arroxeado da pele e das mucosas (cianose), sensação de corpo 
frio e problemas respiratórios
Não existe um remédio (antídoto) específico.
Caso se tenha esquecido de tomar  Ibuprofen Denk 400
Não tome uma dose a dobrar para compensar uma dose que se esqueceu de 
tomar.
Caso ainda tenha dúvidas sobre a utilização deste medicamento, fale com o seu 
médico ou farmacêutico.

4.  Efeitos secundários possíveis
Como todos os medicamentos, este medicamento pode causar efeitos secundá-
rios, embora estes não se manifestem em todas as pessoas.
A frequência das reacções adversas ao medicamento é classificada de acordo 
com o seguinte:

Muito frequentes: Pode afectar mais do que 1 em 10 pessoas
Frequentes: Pode afectar até 1 em 10 pessoas
Pouco frequentes: Pode afectar até 1 em 100 pessoas
Raros: Pode afectar até 1 em 1000 pessoas
Muito raros: Pode afectar até 1 em 10,000 pessoas
Desconhecido: Não pode ser calculado estimar a partir dos dados 

disponíveis

Efeitos secundários possíveis
Por favor, note que os seguintes efeitos adversos são, na sua maioria dependen-
tes da dose, e poderão variar de indivíduo para indivíduo.
As reacções adversas mais comuns afectam o tracto digestivo. 
Poderão ocorrer úlcera gástrica/duodenal (úlcera péptica), perfuração ou 
hemorragia, as vezes fatal, particularmente nos doentes idosos (ver secção 2). 
Têm sido notificadas náuseas, vómitos, diarreia, flatulência, obstipação, 
indigestão, dor abdominal, melena, vómito de sangue, inflamação da mucosa 
oral com formação de úlceras (estomatite ulcerativa), exacerbação da colite e 
doença de Crohn (ver secção 2) após a utilização do medicamento. A gastrite é 
menos comum. O risco de hemorragia gastrointestinal, em particular, depende 
da dose e duração do tratamento.
Têm sido notificados edema, tensão arterial elevada e insuficiência cardíaca em 
resposta ao tratamento com AINEs. 
Medicamentos como  ibuprofeno poderão ser associados ao aumento ligeiro do 
risco de ataques cardíacos (enfarto do miocárdio) ou derrame cerebral.
Infecções e infestações
Em casos muito raros associados à utilização de certos medicamentos anti-in-
flamatórios (AINEs), tem sido notificada uma deterioração das inflamações 
causadas pelas infecções (p. ex., desenvolvimento de fascite necrótica).
Caso ocorram sinais de uma infecção (p. ex., vermelhidão, inchaço, hipertermia, 
dor, febre) ou caso estes se agravem durante o tratamento com  Ibuprofen 
Denk 400, deve consultar-se um médico imediatamente.
Em casos muito raros, a utilização de  ibuprofeno foi associada a sintomas de 
inflamação das meninges, que não é causada por uma infecção (meningite 
asséptica), tais como dor de cabeça grave, náuseas, vómitos, febre, torcicolo 
ou distúrbios da consciência. Os doentes que já sofrem de certas doenças 
auto-imunes, tais como lúpus eritematoso sistémico ou doença mista do tecido 
conjuntivo, parecem apresentar um elevado risco de desenvolvê-las.
Doenças do sangue e do sistema linfático
Muito raros: distúrbios da hematopoiese (anemia, leucopenia, trombocitopenia, 
pancitopenia, agranulocitose).
Os primeiros sinais poderão ser: febre, dores de garganta, lesões superficiais na 
boca, sintomas do tipo gripal, exaustão, sangramento nasal e dermatorragia.
Caso estes sintomas ocorram, deverá descontinuar esta medicação imediata-
mente e consultar um médico. A automedicação de analgésicos ou antipiréticos 
é estritamente não aconselhável. 
A contagem sanguínea deve ser monitorizada regularmente durante o 
tratamento de longa duração.

Doenças do sistema imunitário
Pouco frequentes: reacções de hipersensibilidade com erupção e prurido, assim 
como ataques de asma (por vezes com queda da tensão arterial).
Se esses sintomas ocorrerem, o médico deverá ser informado imediatamente, 
não se devendo voltar a tomar  ibuprofeno.
Muito raros: as reacções de hipersensibilidades gerais graves que poderão mani-
festar-se são: edema facial, inchaço da língua e da laringe com o estreitamento 
do tracto respiratório, respiração difícil, palpitações, queda da tensão arterial 
e choque com risco de vida.
É necessária atenção médica imediata caso qualquer um destes sintomas ocorra, 
podendo estes ocorrer quando a medicação é utilizada pela primeira vez. O 
doente deve ser aconselhado a contactar um médico nesses casos e a parar de 
tomar  Ibuprofen Denk 400.
Perturbações do foro psiquiátrico
Muito raros: reacções psicóticas, depressão.
Doenças do sistema nervoso
Frequentes: doenças do sistema nervoso central, tais como dor de cabeça, 
tonturas, insónia, excitabilidade, irritabilidade ou fadiga.
Afecções oculares
Pouco frequentes: diminuição da visão. Se este sintoma ocorrer, descontinue a 
medicação e informe o seu médico.
Afecções do ouvido e do labirinto
Muito raros: tinido, perda da audição.
Cardiopatias
Muito raros: palpitações, edema, insuficiência cardíaca, ataque cardíaco.
Vasculopatias
Muito raros: tensão arterial elevada (hipertensão arterial).
Doenças gastrointestinais
Muito frequentes: sintomas gastrointestinais, tais como azia, dor abdominal, 
náuseas, vómitos, flatulência, diarreia, obstipação e hemorragia gastrointesti-
nal ligeira que poderá resultar numa anemia em casos excepcionais.
Frequentes: ulceração gástrica/duodenal (úlcera péptica), às vezes com hemor-
ragia e perfuração, estomatite ulcerativa, exacerbação da colite ulcerativa ou 
doença de Crohn.
Pouco frequentes: gastrite.
Muito raros: inflamação do esófago (esofagite) e pâncreas (pancreatite).
Se tiver dor no abdómen superior, vomitar sangue, tiver sangue nas fezes e/
ou fezes escuras, deve parar imediatamente de tomar  Ibuprofen Denk 400 e 
informar o seu médico.
Muito raros: formação de estenoses do tipo membrana nos intestinos delgado 
e grosso (estenoses do tipo diafragma intestinal).
Afecções hepatobiliares
Muito raros: compromisso hepático, danos hepáticos, particularmente durante 
o tratamento de longa duração, falência hepática, inflamação aguda do fígado 
(hepatite). 
Os parâmetros hepáticos devem ser monitorizados regularmente durante o 
tratamento de longa duração.
Afecções dos tecidos cutâneos e subcutâneos
Muito raros: reacções cutâneas graves, tais como erupção com vermelhidão 
e empolamento (p. ex., síndrome de Stevens-Johnson, necrólise epidérmica 
tóxica/síndrome de Lyell), queda de cabelo (alopecia).
Desconhecido: pode ocorrer uma reacção cutânea grave conhecida como 
síndrome de DRESS. Os sintomas de DRESS incluem: erupção cutânea, febre, 
inchaço dos nódulos linfáticos e um aumento de eosinófilos (um tipo de células 
sanguíneas brancas).
Em casos excepcionais, poderão ocorrer infecções da pele graves e complicações 
do tecido mole durante a varicela.
Doenças renais e urinárias
Pouco frequentes: aumento da retenção de fluidos nos tecidos com o desen-
volvimento de edema, particularmente nos doentes que sofrem de tensão 
arterial elevada ou compromisso da função renal; síndrome nefrótico (edema e 
proteinúria grave); doença renal inflamatória (nefrite intersticial) que poderão 
ser associadas a compromisso renal agudo.
Muito raros: danificação do tecido renal (necrose papilar), hiperuricemia.
A eliminação urinária reduzida, retenção de fluidos no organismo (edema) assim 
como mal-estar geral poderão ser sinais de doença dos rins que podem levar 
à insuficiência renal.

Se os sintomas mencionados ocorrerem ou piorarem, pare de tomar  Ibuprofen 
Denk 400 e contacte o seu médico imediatamente.
Comunicação de efeitos secundários
Se tiver quaisquer efeitos secundários, incluindo possíveis efeitos secundários 
não indicados neste folheto, fale com o seu médico ou farmacêutico. Ao 
comunicar efeitos secundários, estará a ajudar a fornecer mais informações 
sobre a segurança deste medicamento.

5.  Como conservar  Ibuprofen Denk 400
Manter este medicamento fora da vista e do alcance das crianças.
Não utilize este medicamento após o prazo de validade impresso na embalagem 
exterior e no blister após “Exp”. O prazo de validade corresponde ao último dia 
do mês indicado.
Prazo de validade: 48 meses.
Conservar em um lugar seco abaixo de 30°C.
Não deite fora quaisquer medicamentos na canalização. Pergunte ao seu far-
macêutico como deitar fora os medicamentos que já não utiliza. Estas medidas 
ajudarão a proteger o ambiente.

6.  Conteúdo da embalagem e outras informações
Qual a composição de  Ibuprofen Denk 400
A substância activa é o  ibuprofeno. 
Um comprimido revestido por película contém 400 mg de  ibuprofeno. Os outros 
componentes são amido de milho, amido de batata, amido glicolato de sódio 
(tipo A), amido pré-gelatinizado, sílica coloidal anidra, estearato de magnésio, 
macrogol 6000, hipromelose, talco, dióxido de titânio.
Classificação quanto à dispensa ao público
Medicamento sujeito a receita médica.
Qual o aspecto de  Ibuprofen Denk 400 e conteúdo da embalagem
Comprimido revestido por película, oblongo, liso, branco com uma linha em 
ambos os lados.  Ibuprofen Denk 400 está disponível em blísteres de PVC/PVDC/
alumínio.
Tamanho de embalagem: 20 ou 100 comprimidos revestidos por película.
Titular da Autorização de Introdução no Mercado e Fabricante
DENK PHARMA GmbH & Co. KG
Prinzregentenstr. 79, 81675 München, Alemanha
Linha de produção
Göllstr. 1, 84529 Tittmoning, Alemanha
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